

檢 查 證 明 書

INSPECTION CERTIFICATE

TEST CERTIFICATE

Contract No. _____
 注文番 _____
 Customer _____
 使用仕様書 L/C NO. _____
 検査書 P/O NO. _____
 品名 _____
 Commodity _____
 規格 _____
 Specification _____

46200410C006
 DESCRIPTION OF GOODS:
 PRIME HOT ROLLED STEEL WIDE FLANGE BEAMS
 ASTM A36/A572 G50/A992/350W

證明書 番号 _____
 検査證明書 番号 _____
 Class Cert. No. _____
 発行日付 _____
 Date of Issue 2004-10-22

INI STEEL COMPA

010100101 小田 幸三郎氏
 〒41-2161 静岡県 浜松市 東区 新田 1033
 Head Office : Soudo-1033, Dong Ku, Hamamatsu

値 数	鋼種番號	Heat No.	數量 (PCS)	重量 (KGS)	化 學 成 分 (%)										引 張 試 驗			屈曲 試驗	新 準 試 驗			備 考	
					C	SI	Mn	P	S	Cu	Mo	Cr	Al	Nb	Ni	CE ^(a)	引張強度 T.S		降伏點 Y.P	延伸率 El ^(b)	AVG		1
18X11X97 40.00 FT	E 095758		18	31,680	16	20	92	30	20	28	2	2	18		542.3	409.9	25.0						
18X11X97 40.00 FT	E 095759		6	10,560	17	21	94	32	21	32	3	5	19		549.2	411.9	24.5						
18X11X97 40.00 FT	E 095760		18	31,680	17	23	91	29	20	27	3	5	15		546.2	409.9	25.0						
18X11X97 40.00 FT	E 095761		39	68,640	16	21	94	25	20	29	3	3	17		539.4	402.1	26.0						
18X11X106 40.00 FT	E 095729		33	63,459	18	18	92	25	19	27	3	2	18		544.3	402.1	25.5						
18X11X106 40.00 FT	E 095730		60	115,380	16	23	91	33	22	29	3	3	16		541.3	402.1	25.5						
18X11X106 40.00 FT	E 095731		42	80,766	17	24	97	28	16	28	2	3	18		549.2	407.0	25.0						
18X11X106 40.00 FT	E 095732		42	80,766	15	20	94	30	20	34	3	3	16		547.2	419.7	24.5						
18X11X106 40.00 FT	E 095733		27	51,921	18	21	93	35	24	31	3	3	18		547.2	404.0	25.0						
SUB TOTAL			285	534,852																			

(註) (1) Req: *ISSUED AND SIGNED BY INI STEEL COMPANY
 (2) Gauge length: 200 mm
 (3) Impact Specimen Size

品質保証 Team長 MGR of Q.A Team
 監 査 官 Witnessed by
 WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER

V-207816-3
 V-27816-3